Warning: Please use a different web-browser!. Currently users are reporting some versions of Internet explorer have problems using our website, please use Firefox, Chrome, Edge, Opera or any other moden webbrowser.
Back to overview

Frame
Moto Guzzi - Audace 1400 Carbon 1380 (NAFTA) - 2017

Frame blueprint
Frame blueprint
Drag image to pan
specifications
Name
Frame
Category
Frame
Bike Brand
Moto Guzzi
Vehicle Type
Motorcycle
Year range
2017 - 2017
Years
Model
Audace 1400 Carbon 1380 (NAFTA)
Brand
Brand logo Moto Guzzi

Products

Product
Price
Quantity
4
.LOWER FRAME
 
583.24
Incl VAT
482.02
Excl VAT
OEM 2B000506
SKU 07-2B000506

Warehouse 1-5 days.

Details
2
.THREADED RIVET M5
 
6.30
Incl VAT
5.21
Excl VAT
OEM AP8201755
SKU 07-AP8201755

Warehouse 1-5 days.

Details
3
.HEX THREADED INSERT
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8102902
SKU 07-AP8102902

Warehouse 1-5 days.

Details
4
.LOWER FRAME
 
583.24
Incl VAT
482.02
Excl VAT
OEM 2B000506
SKU 07-2B000506

Warehouse 1-5 days.

Details
5
.BOLT, CALIPER
 
2.08
Incl VAT
1.72
Excl VAT
OEM GU98683530
SKU 07-GU98683530

Warehouse 1-3 days.

Details
6
.COMPLETE SADDLE PLATE
 
29.46
Incl VAT
24.35
Excl VAT
OEM 2B001709
SKU 07-2B001709

Warehouse 1-5 days.

Details
7
.Connecting rod
 
Price unknown
Price unknown
Product unavailable
OEM 887013
SKU 07-887013
8
.Connecting rod
 
Price unknown
Price unknown
Product unavailable
OEM 887086
SKU 07-887086
9
.Connecting rod
 
360.56
Incl VAT
297.98
Excl VAT
OEM 887014
SKU 07-887014

Warehouse 1-5 days.

Details
10
Bearing 6005-2rs1
 
58.67
Incl VAT
48.49
Excl VAT
OEM AP8110094
SKU 07-AP8110094

Warehouse 1-5 days.

Details
11
FING
 
0.61
Incl VAT
0.50
Excl VAT
OEM 273774
SKU 07-273774

Warehouse 1-5 days.

Details
12
.Pin
 
27.56
Incl VAT
22.78
Excl VAT
OEM 887261
SKU 07-887261

Warehouse 1-5 days.

Details
13
Hex socket screw M12x80
 
2.96
Incl VAT
2.45
Excl VAT
OEM 2B000480
SKU 07-2B000480

Warehouse 1-5 days.

Details
14
SELF-LOCKING NUT M6*
 
1.62
Incl VAT
1.34
Excl VAT
OEM AP8152299
SKU 07-AP8152299

Warehouse 1-5 days.

Details
15
.SCREW
 
2.03
Incl VAT
1.68
Excl VAT
OEM GU98680360
SKU 07-GU98680360

Warehouse 1-5 days.

Details
16
Washer
 
0.53
Incl VAT
0.44
Excl VAT
OEM GU95008306
SKU 07-GU95008306

Warehouse 1-5 days.

Details
17
.Washer
 
13.18
Incl VAT
10.89
Excl VAT
OEM 887728
SKU 07-887728

Warehouse 1-5 days.

Details
18
.HEX SOCKET SCREW M10X80
 
4.39
Incl VAT
3.63
Excl VAT
OEM AP8150192
SKU 07-AP8150192

Warehouse 1-5 days.

Details
Product is superseded, you will get product: 07-AP8150287 instead.
19
.Threaded pin
 
32.50
Incl VAT
26.86
Excl VAT
OEM B063307
SKU 07-B063307

Warehouse 1-5 days.

Details
20
.ASSEMBLED SILENTBLOCK
 
225.05
Incl VAT
185.99
Excl VAT
OEM B063139
SKU 07-B063139

Warehouse 1-5 days.

Details
21
.HEX SOCKET SCREW M10X50*
 
4.46
Incl VAT
3.69
Excl VAT
OEM AP8150329
SKU 07-AP8150329

Warehouse 1-5 days.

Details
22
.HEX SOCKET SCREW M10X90
 
4.39
Incl VAT
3.63
Excl VAT
OEM AP8150287
SKU 07-AP8150287

Warehouse 1-5 days.

Details
23
.HEX SOCKET SCREW M10X110*
 
4.85
Incl VAT
4.01
Excl VAT
OEM AP8150040
SKU 07-AP8150040

Warehouse 1-5 days.

Details
24
.Support clamp
 
92.82
Incl VAT
76.71
Excl VAT
OEM 887491
SKU 07-887491

Warehouse 1-5 days.

Details
25
.Clamp
 
183.13
Incl VAT
151.35
Excl VAT
OEM 887248
SKU 07-887248

Warehouse 1-5 days.

Details
26
Engine front bracket with i.p.
 
155.07
Incl VAT
128.16
Excl VAT
OEM 2B002297
SKU 07-2B002297

Warehouse 1-5 days.

Details
27
.Clamp
 
183.13
Incl VAT
151.35
Excl VAT
OEM 887260
SKU 07-887260

Warehouse 1-5 days.

Details
28
.WASHER, 13X24X2.5
 
1.05
Incl VAT
0.87
Excl VAT
OEM GU95008313
SKU 07-GU95008313

Warehouse 1-5 days.

Details
29
LOW SELF-LOCKING NUT M12*
 
1.85
Incl VAT
1.53
Excl VAT
OEM AP8150432
SKU 07-AP8150432

Warehouse 1-5 days.

Details
30
.Hex socket screw
 
4.45
Incl VAT
3.68
Excl VAT
OEM B064268
SKU 07-B064268

Warehouse 1-5 days.

Details
31
.Pin
 
29.22
Incl VAT
24.15
Excl VAT
OEM B063088
SKU 07-B063088

Warehouse 1-5 days.

Details
32
.WASHER
 
1.02
Incl VAT
0.84
Excl VAT
OEM GU95008210
SKU 07-GU95008210

Warehouse 1-5 days.

Details
33
SELF-LOCKING NUT M10*
 
1.73
Incl VAT
1.43
Excl VAT
OEM AP8152301
SKU 07-AP8152301

Warehouse 1-5 days.

Details
34
.Hex socket screw
 
4.51
Incl VAT
3.73
Excl VAT
OEM B063938
SKU 07-B063938

Warehouse 1-5 days.

Details
35
Screw w/ flange M6x16
 
1.05
Incl VAT
0.87
Excl VAT
OEM AP8152278
SKU 07-AP8152278

Warehouse 1-5 days.

Details
Product is superseded, you will get product: 07-598839 instead.
36
Washer 10,5X22X2,5
 
2.15
Incl VAT
1.78
Excl VAT
OEM GU95008310
SKU 07-GU95008310

Warehouse 1-5 days.

Details
37
.Bush
 
11.41
Incl VAT
9.43
Excl VAT
OEM 887264
SKU 07-887264

Warehouse 1-5 days.

Details
38
.HUB PLUG
 
6.58
Incl VAT
5.44
Excl VAT
OEM 978301
SKU 07-978301

Warehouse 1-5 days.

Details

Can't find what you're looking for?

Sometimes OEM parts get discontinued, and not all parts are available as aftermarket. There could be a possibility it's in the other category (search for aftermarket parts by brand and model since they don't carry the OEM productnumbers).

Search all products
gears

Why choose OEM Motorparts?

  • Easy online ordering
  • All your spare parts from one supplier
  • Shipped and Packed Professionally

Multiple payment options

We offer several payment options. Pay safely and securely with the payment method you are used to.

payment-methods